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TEST REPORT 
500 l East Philadelphia Street 

Ontario, California - USA 91761-2816 

Ph 909.472 4100 I Fax: 909.472 4243 
http:/ /www.iapmortl.org 

Project Number: 36509 

Contact: Vito Mariano 

Code/Standard: ANSI A 118.10, American National Standard Specifications for Load 
Bearing, Bonded, Waterproof Membranes for Thin-set Ceramic Tile and 
Dimension Stone Installation, December 2014 

Product(s) Tested: Basecrete Flexible Waterproofing Bondcoat 

Test Date(s): From 7/8/2021 to 11/20/2021 

Conclusion: The Basecrete Flexible Waterproofing Bondcoat complies with all relevant 
requirements of ANSI A 118.10- December 2014. 

Prepared & Submitted By: 

Sanjay "Jay" Mishra 
Vice President of Building Product Testing 

All testing and sample preparation for this report was performed under the continuous, direct supervision of IAPMO R& T LAB, unless 
otherwise stated. The statement of compliance is based on /he test results compared to the standard specifications without 
considering measurement uncertainty. The observations, test results and conclusions in this report apply only to the specific samples 
tested and are not indicative of the quality or performance of similar or identical products. Only the Client shown above is authorized 
to copy or distribute the report, and then only in its entirety. Any use of the IAPN/0 R& T LAB name for the sale or advertisement of 
the tested material. p.roduct or seNice must first be approved in writing by IAPMO R& T LAB. 




































